West Virginia Mine Drainage Task Force Symposium
&
15" International Mine Water Association Congress

2024

2024 Post Conference Tour
April 26 — 29

Tour Guides:
= Brent Means (1-717-919-3982, bmeans@osmre.gov) Emergency Contact
=  Rich Beam (1-814-289-5432, rbeam@osmre.gov) Emergency Contact
= Brad Shultz (bshultz@osmre.gov)
= Ben Roman (broman@osmre.gov)
= Sarah Kreitzer (skreitzer@osmre.gov)




WVTF | IMWA 2024 — Post Congress Field Trip

First Name Last Name Company Email

Ana Barroso University of Minho raquel.barroso65@gmail.com
Julia Becker RWTH Aachen University becker@hydro.rwth-aachen.de
Adrian Brown Adrian Brown Consultants, Inc. abrown@abch2o0.com

Mike Cox The Coal Authority mikecox@coal.gov.uk
[...]
REKA MINE — i /[
EUREKA MINES
)\ /‘,—\m\_
e ’ A /’ \%‘\
N N o
Ip Kevel - < ¢
X - ] 1 \_ _——.'1 R -G e
| Bty l
N AN g
'{"\. 1 ‘ \\
7 ﬁ”w"““'\ EXHIBIT B -
% % H
\ Wt { “q? BERWIND MINE POOL
Py B\ Qe
\ .; % . Padi ‘; ST. MICHAEL MINE DISCHARGE
\ o Adams Township, Cambire County, PA
KA P G6501 | Drewn By HS  Dater 11/2012  Scele: __17 = 6000"
: —&1



=USGS

science for a changing worli!

U.S. Department of the Interior

U.S. Geological Survey
124° 114° 104° 940 8e

To accompany Open-File Report 2012-1205

Mountain
Province

Interior
Province
Great

o Plains
Province

EXPLANATION

——— (oal province boundary

28° foe

Predominant coal rank

- Anthracite
I:] Low volatile bituminous

[:] Medium and high volatile bituminous

; ;
s Gulf Coast Province

Unassessed Triassic basins

Minimal or no coal present

100 290 3('](] 490 590 MILES

N T
Unknown coal potential 500 KILOMETERS

Subbituminous

Pennsylvani
Anthracite
Region

|

Tae

D Lignite : N\ Coal present
L [ , \

Coal Fields of the Conterminous United States—National Coal Resource Assessment Updated Version

in Simplified Presentation Format
B

y
Joseph A. East

Any use of trade, firm, or product names is for descriptive
purposes only and does not imply endorsement by the
U.S. Government

Map in original format and companion digital files are
available at https://doi.org/10.3133/0fr20121205.



No. 1 HDS AMD THICKENER
210 FT. DIA. x 16 FT. SIDE WALL DEPTH

WESTECH MODEL THC32A COLUMN SUPPORTED THICKENER MECHANISMS (80" MAIN GEAR)
WITH 24" OF RAKE LIFT AND 1,150,000 FT.—LB. DESIGN TORQUE CAPACITY (K FACTOR = 26)
(RAKES CAN WITHSTAND OVERTURNING LOAD = 2,364,538 FT.-LB.)

WESTECH PROPOSAL: 081363 REV. 9 DATED 02-09-2012
ROSEBUD P.0.# ENPA12-063 DATED 02-16-—2012
[LOWER RAKES AT 20% TORQUE = 230,000 FT.-LB.

ALARM AT 35% TORQUE = 345,000 FT.-LB.

RAKES LIFT AT 50% TORQUE = 575,000 FT.—LB.

MOTOR CUT-OUT AT 90% TORQUE = 1,035,000 FT.-LB.]

RAKES AUTOMATICALLY RAISE 24" AFTER POWER FAILURE
EXPECTED OPERATING TORQUE = 100,000 — 150,000 FT.—LBS.

800 GPM HDS
© 15% SOLDS

COLUMN
MOUNTED
THICKENER
MECHANISM
(3) 5 Hp MOTORS
& RAKE LIFT
1 Hp MOTOR
200,000 LB. CAP.

[]

Rosebud Mining Company
St. Michael Perpetual 10,000 GPM
AMD Treatment Facility

FLOCCULENT

ENER_CENTERW
‘:;ATWALK BRIDGE,

LUICE_TO_THIC

OPEN SLO RENER

{UNDER

5,849 GPM
© 2.17% SOLIDS

MAX 7.01% SOLDS |
IF HDS IS 50% SOLIDS

No. 1 PROCESS WATER PUMP
AMERICAN TURBINE
VERTICAL TURBINE PUMP
MODEL 10-L-20, 5-STAGE
20 Hp, 200 GPM @ 230" TDH

PERIPHERAL
LAUNDER

4,965 GPM (AVE.)

36" HDPE DR

——fare
SETTLED Amp SLUDGE RAKED T

6,699 GPu_(HAX.)]

v BURIED HDPE PIPE
10,000+ GPM CAPACITY

No. 1 HDS RECIRCULATING PUMP
(1) TOYO MODEL #DPF—20B—D1-480V—60 HZ
DP SERIES HEAVY DUTY SUBMERSIBLE AGITATOR PUMP,
WITH HIGH CHROME WET END, 20 Hp

O CENTERWELL

SLOPE 1:12

FTN

COLUMN
SUPPORTED TOTAL VOLUME = 4.430 MILLION GALLONS
CENTERWELL DEPTH OF WATER AT TANK WALL = 15'-2"

DEPTH AT CENTER 28' (WITH 2' DEEP SUMP)
RETENTION TIME © 5,000 GPM = 14.77 HOURS
LOADING = 0.144 GPM/SQ. FT.

/P:\KED 10 CENT!

it
SLUDGE

s cp AND
£0
SETTL SLoPE 212

No. 1 HDS
RECIRCULATING PUMP, 20 Hp

(SEE ABOVE)

CLARIFIED WATER DISCHARGE
(TREATED ACID MINE DRAINAGE,

GRAVITY FLOW TO HEADWALL
AT No. 2 PARSHALL FLUME,
TO STILLING POOL,

& TO 005 OUTFALL

21.0

SETILED A

W
D SLUDGE RAKED TO CEM ERWELL
b N
SLOPE 1:12

L
e o
Els=
Sle=
i
=80
A+
0
~
800 GPM HDS| 10 GPM
© 15% SOLDS|  LIME SN
SLURRY
014.78% z
SOLIDS g L
o H
35 >
o) =
z
&
L S g e
PARSHALL FLUME i SLENCER & VF
810 GPM | = "
o15% soups| &2 20" VALVE
5,000 GPM
o g5 PR >
(=] -
oH METER No. 2 MIXER | o | 10 ooy 20 VALE
FLOCCULENT F T v WATER
(1) LIGHTNIN MIXER
GPM
5849 Cos l MODEL 76-Q-40
T 2.1 40 Hp, 84,400 GPM
e PUMPING CAPACITY
MIXERS PER e
LIGHTNIN QUOTATION ROTATION
#41B-08-0181-REV.3-2 84 RPM
DATED 02-24-2012 No. 1 REACTOR TANK
No. 1 75,000 GALLON WORKING VOLUME
EFFLUENT 12.8 MINUTE RETENTION TIME, 30 FT. DIA.
H METER 14 FT. SIDE WALL DEPTH, 16 FT. TANK WALL
(4) 30" WIDE BAFFLES, 90 DEGREES APART
EF BAFFLES OFFSET 15" FROM TANK SIDE WALL
l (MINERAL FABRICATION & MACHINERY CO.)
MINE
DEWATERING
PUMP




TWATER 1
pummmne Ckf%
- BT
B, & - \q NEUMATIC DELIVERY_
oy b check D) BULK PEBBLE LIME
VAL VARIABLE SPEED
| BELT FEEDER
L -
- £ Ry L 000 =
s RECIRCULATED ] LIME 0000
SEURERY (2) PASTE SLAKERS
4,000#/HR. CAPACITY
N 200 GPM _© 8 HRS./DAY .
IF TREATING 10,000 GPM —-
HDS/LIME
;&%z\é 5,000 — 10,000
(2) FLUMES GPM RAW AMD |
REACTOR MIXER
pH METER C‘F.Q
TREATED_AMD l LGHTNIN MIXER
OPEN SLUICE T0 /RECIRCULATED 40 p, BAciod Cou
NER CENTERWELL HDS PUMPING CAPACTTY (2) DEEP WELL
— MULTI— STAGE
o VERTICAL TURBINE PUMPS
Y @ 5,000 GPM EACH
(2) REACTOR TANKS
75,000 GALLON WORKING VOLUME
12.8 MINUTE RETENTION TIME, 30 FT. DIA.
14 FT. SIDE WALL DEPTH, 16 FT. TANK WALL
(4) 30" WIDE BAFFLES, 90 DEGREES APART
BAFFLES OFFSET 15" FROM TANK SIDE WALL
OUTFALL (MINERAL FABRICATION & MACHINERY CO.) DS To
H
pH METER (2) PROCESS BOREHOLE(S)
l? 5 WATER PUMPS [E\
5 (2) THICKENERS LJ
5 MILLION GALLON WORKING VOLUME
14.25 HOUR RETENTION TIME,
210 FT. DIA. x 16 FT. SIDE WALL DEPTH <—|’;’_
(1) HDS BOREHOLE PUMP
(COMMON TO BOTH AMD PLANTS)
HDS ONE OPERATING & ONE
RECIRCULATING SPARE ON STANDBY
PUMP
(2) FLUMES
CLARIFIED WATER
DISCHARGE
36" HDPE PIPE
GRAVITY FLOW TO
& TO 001 OUTFALL
TO TOPPER RUN EXISTING
(NEAR ST. MICHAEL ST. MICHAEL SHAFT
SHAFT)
AMD = ACID MINE DRAINAGE, HDS = HIGH DENSITY SLUDGE
NOTE: SITE IS SECLUDED, EASILY ACCESSIBLE, AND AT A BROWNFIELD LOCATION.
NOTE: NOT TO SCALE
TME . g
St. Michael Perpetual 10,000 GPM AMD Treatment Facili
ALL RIGHTS RESERVED ROSEBUD MINING COMPANY P i e ty
TiESe oEscis A DRAWIGS ARE TE LEGN.pROPERTY OF Flov'v'srlleet - (2) Paralle‘l 5,000 GPM Circuits each
COMMUNICATED TO A THIRD PARTY WITHOUT THEIR WRITTEN o Utilizing a High Density Sludge (HDS) System
CONSENT. DRAWINGS SUBJECT TO RETURN UPON REQUEST. 1 |01/05/10 | ORIGINAL BP Producers of High Quality Surfoce and Underground Coal SCALE DWG. NO. ISSUE
ISSUE | DATE REVISION o | oo Sirice 1679 NONE FS-1P ORG

DUST COLLECTOR

(2
PEBBLE LIME BINS
125 TONS EACH




Day 2 Stop 1
Rosebud Mining
Mine 78 Underground Coal Mine, Coal

Preparation Plant, and Coal Refuse
Disposal Facility

Windber, Pennsylvania



GENERAL SCHEMATIC - PLANT PROCESS FLOW
ROSEBUD MINING COMPANY - MINE 78 PREPARATION PLANT - UPDATED 08-17-2021

m CLEANING DEWATERING

(3) DRAIN & RINSE
SCREENS

HEkvszLEDIA

CYCLONES
REFUSE

COARSE & SMALL

R TO BN OF (1) FED DY

SINGLE STAGE SPIRALS
(1) BANK OF 12
< (1) BANK OF 6
4 16 !s;'%gr
TO REFUSE o iy
BYPASS SOME MATERAL PEEDING SINGLE

TO ~2 DEDICATED TWO STAGE SPIRALS

100M x O (GRAVITY FLOW)

(5) CLEAN COAL CLASSIFYING
ON 7*

RALS FLOOR FROM EXISTING
TWO STAGE SPI THICKENING CYCLONE PUMP, NEW CYCLONES
(1) BANK OF 12 REPLACE EXISTING (6) THICKENING CYCLONES

16 x 100M CLEAN COAL (SPLIT
EQUALLY BETWEEN FROTH CC
0= 100% OF LAUNDERS TO SPLIT EQUALLY

BETWEEN BOTH SBC'S ALL

TO REFUSE ~—(=756% OF MiDS. T0 FeF. VIA GRAVITY FLOW)
16 x 100M SPRAL CC

PLUMENG CHANGE R ‘—__t}l.qﬁ%

16 x 100M

g
:

(2) SCREEN BOWL CENTRIFUGES
MODEL 8400 (44" x 132°)

NEW CONVENTIONAL FROTH FLOTATION:

(1) BANK OF (5) WEMCO STEP CELLS

MODEL 164 (1,000 CU. FT. PER CELL)
(5) 75 HP MOTORS & DART VALVES FOR
LEVEL CONTROL & AUTO SHUT-OFF VALVE

L
=
i
5
>




Day 2 Stop 2

Pennsylvania Department of
Environmental Protection

Bureau of Abandoned Mine Lands

Blacklick Creek Treatment Plant

Vintondale, Pennsylvania



Flow
Lab pH
Lab Alkalinity
SC
TIC
TDS
TSS
C02(aq)
Al-D
Al-T
Ca-D
Ca-T
Fe-D
Fe-T
K-D
K-T
Mg-D
Mg-T
Mn-D
Mn-T
Na-D
Na-T
Si-D
Si-T
Zn-D
Zn-T
Nitrate-N
Sulfate
Cl-
Hot Acidity

All concentrations are mg/L, Acidity and Alkalinity = mg/L as CaCO3,
Flow = Liters/min

5488
3.9
0
914
24.90
694
12

91.
6.018
5.965
63.59
63.52
41.00
41.50
3.562
3.510

oBEE

25,51
1.505
1.494
38.49
38.34
21.935
22.448
0.156
0.149
0.04
443.2
8.8

129.6

8138
4.8
16
2220
45.4
2184
5
162
6.567
6.417
94.89
91.31
37.49
35.92
6.768
6.530
44.05
41.72
2.884
2.734
168.50
161.80
23,219
22.748
0.172
0.160
0.10
1451
10.4
674

Redmill Dsg Vinton 6 (3 sisters) Dsg Wehrum Shaft Dsg.

5299
3.2
0
1196
24.5
848
5
89.7
21.030
20.740
61.48
60.04
55.24
56.04
3.965
3.000
25.74
25,29
'2.042
2.002
3974
37.79
27.649
27.542
0.320
0.303
0.04
610.3
34.8
263




Treatment Plant Facts:

Objective = Collect and convey three mine pool to a single treatment
plant and restore 35.4 km (22 miles) of the North Branch and main stem
of Blacklick Creek

Project Cost: ~ $27,000,000 USD

Design Flow = 18,925 Liter/min (5,000 gpm)

All three discharges will be mixed in a equalization tank to form a
homogenized solution before being conveyed to decarbonation step
Maelstrom Oxidizers used to decarbonate mine drainage with a 1.0
minute retention time

A 100 tonsilo will hold Hydrated lime and will produce a 36% solids by wt.
hydrated lime slurry for pH adjustment

Underflow from Clarifier will be recycled back to reaction tank for
Enhanced Flocculation

Two 27.4 meter (90 ft) shaft drive conventional clarifiers with density
baffles for solids liquid separation. The clarifiers have a flocculating center
well.

Sludge is expected to be between 1.0 — 2.0 % solids by wt.

Centrifugal Sludge Wasting (60 hp) and Recirculation (20 hp) Pumps



Blacklick Creek Treatment Facility

* Located in Buffington

Township, Indiana County
(AML Problem Area, PA 2722)

* Facility Design Initiated in
May 2017
Planned completion date
Spring 2019

* Project Number

AMD 11(2722)102.1 =i
* Design Firm: Tetra Tech = [ onotar <"/ VIEHR &

* Receiving Stream

Sequence:

* North Branch Blacklick Creek _
Blacklick Creek _ Conemaugh
River

? pennsylvania
é DEPARTMENT OF ENVIRONMENTAL
PROTECTION



S\ P G T e N | L S R D A L) = RSy MR 107
Notes:

1.) Topographic map provided by ESRI's ArcGIS Online USA Topo Maps map service ((c) 2011 National Geographic Society, i-cubed).
2.) Quadrangles displayed are Clover, New Florence, Strongstown, Vintondale

3.) Lower Kittanning coal contours digitized from PA Geological Survey (1996) and modified from mine mapping.

Red Mil Discharge &5
Surface Elev: 1475 ft ms|

IS

1

Viﬂt@n NQ 6 Mine Commerctho.‘leVInlmNo..s .’ : VA 5 . 'v g é '. " ) “ | » ; 4
Commercial No:il6/Nonpareil #{1:Mine g B

Conveyance System

MW-5

MW-6

Wehrum Mine

&7
Proposed Mine Water Treatment Plant N\
AN
; 9 (o ToAY '::;"
S o & j
B2A = % 8
B-1A & Vinton No, & Relief Boreholes : By
A * Surface Elev: 1377 ftms! =
3 / S
-
] Y -
- 70 s ! 3 /\dn 'I -‘:, \I.\
: I MW-1 L2 B ) s
3 ) '.3" > = : 'm- : 2 :_«z < Y y 4? “‘ o : & ¢ ! / : £/
: A > 7' || Wehrum Shatt Discharge : =0 /1L e £ 1 p
e B P ote 5 S | Surface Elev: 1360 ft msl . ; b LA /
\"‘Q N
;‘: \\ h
o i 20
: X 3 1374 \
; SR
~ TR 8N z
X v WK
£ 3 l ‘
% (o \ g
S W | 2 W,
Legend
Date: : : VAT
B e ate ProectNo: | Sealer 1y - 1 500 oo BUREAU OF CONSERVATION AND RESTORATION
; « == Lower Kitanning Bottom of Cosl Elevation EO R TR | s gt . BLACKLICK CREEK TREATMENT FACILITY
world | CLEAR SOLUTIONS pen HSYIva nia @ Proposed Mine Water Extraction Drawn by: Checked by: e E—— Foct | BLACKLICK, BUFFINGTON, & EAST WHEATFIELD TOWNSHIPS CAMBRIA & INDIANA COUNTIES
ToF PROTECTION Proposed Mine Water/Sludge Injection HAT TAG
661 ANDERSEN DRIVE - FOSTER PLAZAT A Task No. AMD 32(2246)101.1
] j FIGURE B-1
T: (412) 9217090 | F: (412) 921-4040 [ Project Areas
2) Ky Approx. Extent of Mine Pool PROJECT LOCATION MAP

Path: S:\Tom Gray Files - Tom Gray\PADEP BOM Programs\Blacklick Creek AMD Facility 112C07 166\GIS\Blacklick Project site.mxd i




— +H — SLUDE_E.ECYCLE
F I OXIDIZER A TRAIN A
VOL=3,700 GAL.
’ LIME
1k
- POLYMER
FLUM T @
TO SERVICE WATER
VINTON BLENDING i MixeR ! el SYSTEM
NO.6 TANK oo \ RAKE DRIVE
MINE i AR FLUME
POOL
900 MILLION —
STORAGE BLOWER g POLISHING CONSTRUCTED
PUMPING " POND WETLAND EFFLUENT
S1ATIONS REACTION 15 MILLION 1.2 ACRE “ETETR,
NOS.1&2 —_ -t GALLONS i FLOW &
TANK A O SLUDGE NO. N P pH
= i INJECTION MUNITURING
VOL=3,700 GAL. AR GTL“’_‘Z;’N NG STATION
ﬁ ’ J (7 Volme FLOCCULATING calsT
CLARIFIER A 4
I BLOWER “oooAvETER. MO &
- 12'-0" SIDEWATER L
e EMERG.
e i — Ui OFF-SPEC
POND
AR 730,000
L GALLONS DISCHARGE
E = BLACKLICK
BLOWER CREEK
i
— S SLUDGE RECYCLE
g =
POOL POLYMER
960 MILLION FLUM = @
GALLON
STORAGE
Z‘%m'gﬁ MIXER ' = FLOCCULATOR
NOS.1&2 oo \ RZ‘\(%DE)LFEI 3\5
= FLUME
AR )
REACTION
BLOWER VJ//;‘A":)*EEBR
79,000 ;g:éﬂgf; INJECTION
GALLON
WORKING
VOLUME %%{EL% * VOLUMES ARE APPROXIMATE WORKING VOLUMES OF MINE WATER @ DESIGN FLOW
TRAIN B T90-0" DIAMETER
12'-0" SIDEWATER
SR B | TR . N o ACID MINE DRAINAGE ABATEMENT PROJECT
. . D |JDC/GPK| 09/0412020 100% FINAL DESIGN SUBMISSION _ HORE
TETRA TECH pennsylvania C__|JnciGRK| tart2r2019 95% DESIGN SUBMISSION TR TR TRwa | apc BLACKLICK CREEK TREATMENT FACILITY
“ DEPARTMENT OF ENVIRONMENTAL PROTECTION B JDC/GPK 2/22/2019 65% DESIGN SUBMISSION b m = YT WUCK, BUFFINGTON, EAST WHEATFIELD TOWNSHIPS CAMBRIA AND INDIANA COUNTIES
| Do ADANDONED JUNERICIANATION A JoC 10/25/2018 35% DESIGN SUBMISSION CONTRACT I\F AMD 32(2722)102.1 DR R
Ve ralecrsom NG 2 DAIE DESCRIEIION BAWRPROIECT MANAGER TITLE AND OFFICE ALL EXISTING CONDITIONS SHALL BE CHECKED : . FIGURE 5-1
REVISIONS AND VERIFIED BY THE CONTRACTOR AT THE SITE RECOMMENDED PROCESS

dwg PIT ROBERTANGELO 98,2020 224:34 PM




Blacklick Creek Treatment Plant Project

Restoration Goals:

* Treatment of AMD to eliminate three
major AMD discharges to Blacklick Creek
and restore approximately 22 miles of the
North Branch and main stem of Blacklick
Creek to a Trout Stocked fishery

* Funding Sources:

e Construction

 Capital Budget Funding - $14 Million
e AMD Set-Aside Program (As Needed)

* Operation and Maintenance
e AMD Set-Aside Program

pennsylvania
é DEPARTMENT OF ENVIRONMENTAL

PROTECTION



Blacklick Creek Treatment Plant Project

* Red Mill (Commercial

No. 16) — 744 gpm average

flow into the North Branch of
Blacklick Creek

e Vinton No. 6 Boreholes

— 1,080 gpm average flow into

the North Branch of Blacklick
Creek

e Wehrum Shaft — 711 gpm

average flow into the main stem
of Blacklick Creek



Blacklick Creek Treatment Plant Project

B i | wehrum shaft discharge
AN entering Blacklick Creek




ject

O
p S
o
)
c
2
(o
)
c
(b
=
)
(O
@
—
_||
7
(D)
@
—
O
INA
=
Y
&)
i
af)




Blacklick Creek Treatment Plant Project

Blacklick Creek downstream —
re-suspended iron precipitate
following rain event




Blacklick Creek Treatment Plant Project

Acidity

L 15

5,423

1,832

Aluminum
72
42

146

lron Manganese
484 17

3098 @ 30
416 13

%

pennsylvania

DEPARTMENT OF ENVIRONMENTAL
PROTECTION



Day 3 Stop 2

Pennsylvania Department of
Environmental Protection

Bureau of Abandoned Mine Lands

Gladden Treatment Plant

Cuddy, Pennsylvania
(Lat: 40° 20’ 23.45”’ N, Long: 80° 10’ 11.3”” W)

ladden Discharge




Decarbonation Final

Parameter Influent Effluent Effluent
pH S.U. 6.0 6.4 7.8
Alkalinity (T) mg/l as CaCO3 135.2 100.2 168.2
Al (D) mg/I <0.3 <0.3 <0.3
Al(T) mg/I <0.3 <0.3 <0.3
Ca (D) mg/I 79.46 78.55 83.72
Ca(T) mg/I 7808 76.34 8737
Fe (D) mg/l 60.21 52.02 <0.1
Fe (T) mg/| 59.42 57.64 1.92
Mg (D) mg/| 32.02 317500 L3500
Mg (T) mg/| 31.41 30.71 36.44
Mn (D) mg/! Q721 it 0703 0.353
Mn (T) mg/| 0.706 0.692 0.386
K (D) mg/I 5.134 - 5142 5%/13
K(T) mg/| 5.020 4.96 ‘ 5.93
Si (D) mg/| 18.03 17.12 9.73
Si (T) mg/| 17.77 17.37 10.53
Na (D) mg/| 193.6 201.6 271.3
Na (T) mg/| 193.6 194.3 278.5
Spec. Cond. umhos/cm 1524 1505 1731
Hot Acidity mg/l as CaCO3 -22 -22.2 -158.0
() mg/! 110.3 107.4 118.5
TDS mg/| 1122 1064 1204.0
N(T) mg/I <0.04 <0.04 <0.04
TSS mg/| 8 62 6.0
Zn (D) mg/I <0.03 <0.03 <0.03
Zn (T) mg/| <0.03 <0.03 <0.03
SO4 mg/I 544.7 541.8 552.5
Temp C ’ 12.9 12.9
€02 (aq) mg/! 325.2 95.9

Gladden Water Quality and Performance using both 50% hydrogen
peroxide and 50% sodium hydroxide by wt. (Currently only use
hydrogen peroxide for treatment)



Treatment Plant Facts:

Objective = Pump Gladden mine pool to eliminate shaft discharge and
restore 6.4 km of Miller Run (~ 4.0 miles) and 6.4 km of Chartiers Creek
Construction Year: 2020

Project Cost: ~ $13,000,000 USD (2020)

Design Flow = 6,056 Liter/min (1,600 gpm),